Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5500 Antl 97.64 0.1 0.73
NVNT a 5600 Antl 97.64 0.1 0.73
NVNT a 5700 Antl 97.64 0.1 0.73
NVNT n20 5500 Antl 97.56 0.11 0.78
NVNT n20 5600 Antl 97.48 0.11 0.78
NVNT n20 5700 Antl 97.48 0.11 0.78
NVNT n40 5510 Antl 95.22 0.21 1.57
NVNT n40 5590 Antl 95.07 0.22 1.57
NVNT n40 5670 Antl 95.07 0.22 1.57
NVNT ac20 5500 Antl 97.57 0.11 0.78
NVNT ac20 5600 Antl 97.49 0.11 0.78
NVNT ac20 5700 Antl 97.57 0.11 0.78
NVNT ac40 5510 Antl 95.1 0.22 1.56
NVNT ac40 5590 Antl 95.1 0.22 1.56
NVNT ac40 5670 Antl 95.1 0.22 1.56
NVNT ax20 5500 Antl 96.78 0.14 1.01
NVNT ax20 5600 Antl 96.88 0.14 1.01
NVNT ax20 5700 Antl 96.78 0.14 1.01
NVNT ax40 5510 Antl 93.99 0.27 1.94
NVNT ax40 5590 Antl 94 0.27 1.93
NVNT ax40 5670 Antl 94.17 0.26 1.93
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5500 Antl 13.49 0.1 13.59 24 Pass
NVNT a 5600 Antl 14.31 0.1 14.41 24 Pass
NVNT a 5700 Antl 14.65 0.1 14.75 24 Pass
NVNT n20 5500 Antl 13.58 0.11 13.69 24 Pass
NVNT n20 5600 Antl 14.23 0.11 14.34 24 Pass
NVNT n20 5700 Antl 14.63 0.11 14.74 24 Pass
NVNT n40 5510 Antl 13.59 0.21 13.8 24 Pass
NVNT n40 5590 Antl 14.05 0.22 14.27 24 Pass
NVNT n40 5670 Antl 14.7 0.22 14.92 24 Pass
NVNT ac20 5500 Antl 13.68 0.11 13.79 24 Pass
NVNT ac20 5600 Antl 14.33 0.11 14.44 24 Pass
NVNT ac20 5700 Antl 14.67 0.11 14.78 24 Pass
NVNT ac40 5510 Antl 13.65 0.22 13.87 24 Pass
NVNT ac40 5590 Antl 13.66 0.22 13.88 24 Pass
NVNT ac40 5670 Antl 14.47 0.22 14.69 24 Pass
NVNT ax20 5500 Antl 13.68 0.14 13.82 24 Pass
NVNT ax20 5600 Antl 14.3 0.14 14.44 24 Pass
NVNT ax20 5700 Antl 14.64 0.14 14.78 24 Pass
NVNT ax40 5510 Antl 13.59 0.27 13.86 24 Pass
NVNT ax40 5590 Antl 13.99 0.27 14.26 24 Pass
NVNT ax40 5670 Antl 14.38 0.26 14.64 24 Pass
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. Trig: Free Run

[01:48:48 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 1 MHz

Channel Power

14.63 dBm /20 MHz

Center Freq
5.700000000 GHz

#VBW 3 MHz

Power Spectral Density

-58.38 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5700MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

[02:10:36 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.510000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Center 5.51 GHz
#Res BW 1 MHz

Channel Power

13.59 dBm /40 MHz

Center Freq
5.510000000 GHz

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-62.43 dBm /Hz

STATUS.

Power NVNT n40 5510MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.590000000 GHz

#IFGain:Low

. Trig: Free Run

[02:12:59 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.2 dB
Ref 23.20 dBm

Center 5.59 GHz
#Res BW 1 MHz

Channel Power

14.05 dBm /40 MHz

Center Freq
5.590000000 GHz

#VBW 3 MHz

Power Spectral Density

-61.97 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5590MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.670000000 GHz

#IFGain:Low

-

[02:14:57 AM Mar 24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.670000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Center 5.67 GHz
#Res BW 1 MHz

Channel Power

14.70 dBm 7 40 MHz

Center Freq
5.670000000 GHz

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-61.32 dBm /Hz

STATUS.

Power NVNT n40 5670MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.500000000 GHz

#IFGain:Low

. Trig: Free Run

[01:50:39 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.5 GHz
#Res BW 1 MHz

Channel Power

13.68 dBm /20 MHz

Center Freq
5.500000000 GHz

#VBW 3 MHz

Power Spectral Density

-59.33 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5500MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

[01:54:42 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.6 GHz
#Res BW 1 MHz

Channel Power

14.33 dBm /20 MHz

Center Freq
5.600000000 GHz

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-58.68 dBm /Hz

STATUS.

Power NVNT ac20 5600MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.700000000 GHz

#IFGain:Low

. Trig: Free Run

[01:56:20 AM Mar 24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 1 MHz

Channel Power

14.67 dBm /20 MHz

Center Freq
5.700000000 GHz

#VBW 3 MHz

Power Spectral Density

-58.34 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5700MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

[02:17:17 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.510000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Center 5.51 GHz
#Res BW 1 MHz

Channel Power

13.65 dBm /40 MHz

Center Freq
5.510000000 GHz

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-62.37 dBm /Hz

STATUS.

Power NVNT ac40 5510MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.590000000 GHz

#IFGain:Low

. Trig: Free Run

[02:19:07 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.2 dB
Ref 23.20 dBm

Center 5.59 GHz
#Res BW 1 MHz

Channel Power

13.66 dBm /40 MHz

Center Freq
5.590000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.36 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5590MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.670000000 GHz

#IFGain:Low

-

[02:20:57 AM Mar 24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.670000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Center 5.67 GHz
#Res BW 1 MHz

Channel Power

14.47 dBm /40 MHz

Center Freq
5.670000000 GHz

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-61.55 dBm /Hz

STATUS.

Power NVNT ac40 5670MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.500000000 GHz

#IFGain:Low

. Trig: Free Run

[02:02:13 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.5 GHz
#Res BW 1 MHz

Channel Power

13.68 dBm /20 MHz

Center Freq
5.500000000 GHz

#VBW 3 MHz

Power Spectral Density

-59.33 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax20 5500MHz Ant1



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

[02:03:56 AM Mar 24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.6 GHz
#Res BW 1 MHz

Channel Power

14.30 dBm /20 MHz

Center Freq
5.600000000 GHz

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-58.71 dBm /Hz

STATUS.

Power NVNT ax20 5600MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.700000000 GHz

#IFGain:Low

. Trig: Free Run

[02:05:34 AM Mar 24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 1 MHz

Channel Power

14.64 dBm /20 MHz

Center Freq
5.700000000 GHz

#VBW 3 MHz

Power Spectral Density

-58.37 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax20 5700MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

[02:22:50 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.510000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Center 5.51 GHz
#Res BW 1 MHz

Channel Power

13.59 dBm /40 MHz

Center Freq
5.510000000 GHz

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-62.43 dBm /Hz

STATUS.

Power NVNT ax40 5510MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.590000000 GHz

#IFGain:Low

. Trig: Free Run

[02:24:44 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.2 dB
Ref 23.20 dBm

Center 5.59 GHz
#Res BW 1 MHz

Channel Power

13.99 dBm /40 MHz

Center Freq
5.590000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.04 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax40 5590MHz Ant1



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE [ [02:26:31 AM Mar 24, 2025
Center Freq 5.670000000 GHz Center Freq: 5.670000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Center Freq
5.670000000 GHz

Center 5.67 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

14.38 dBm 7 40 MHz -61.64 dBm /Hz

MSG STATUS.

Power NVNT ax40 5670MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5500 Antl 24.983 Pass
NVNT a 5600 Antl 25.168 Pass
NVNT a 5700 Antl 24.906 Pass
NVNT n20 5500 Antl 27.566 Pass
NVNT n20 5600 Antl 25.895 Pass
NVNT n20 5700 Antl 25.546 Pass
NVNT n40 5510 Antl 46.57 Pass
NVNT n40 5590 Antl 49.786 Pass
NVNT n40 5670 Antl 45.621 Pass
NVNT ac20 5500 Antl 25.407 Pass
NVNT ac20 5600 Antl 25.528 Pass
NVNT ac20 5700 Antl 25.84 Pass
NVNT ac40 5510 Antl 47.411 Pass
NVNT ac40 5590 Antl 48.791 Pass
NVNT ac40 5670 Antl 46.649 Pass
NVNT ax20 5500 Antl 24.859 Pass
NVNT ax20 5600 Antl 26.809 Pass
NVNT ax20 5700 Antl 24.586 Pass
NVNT ax40 5510 Antl 45.933 Pass
NVNT ax40 5590 Antl 46.426 Pass
NVNT ax40 5670 Antl 46.3 Pass




Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.500000000 GHz

#IFGain:Low

-

Center Freq: 6§.500000000 GHz
Trig: Free Run
#Atten: 30 dB

[01:38:58 AM Mar 24, 2025
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.5 GHz
#Res BW 220 kHz

Occupied Bandwidth

Mkr3 6.512477 GHz

Span 30 MHz
VBW 2.2 MHz Sweep 1.333 ms|

Total Power 19.2 dBm

16.790 MHz

Transmit Freq Error
x dB Bandwidth

-14.903 kHz
24.98 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq

5.500000000 GHz

CF Step
3.000000 MHz

-26dB Bandwidth NVNT a 5500MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.600000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [01:41:20 AM Mar24, 2025

Center Freq: §.600000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.6 GHz
#Res BW 220 kHz

Occupied Bandwidth
16.815 MHz
12.091 kHz
25.17 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.612596 GHz
-23.961 dBm

Span 30 MHz

VBW 2.2 MHz Sweep 1.333 ms|

Total Power 19.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.600000000 GHz

CF Step
3.000000 MHz
Man

-26dB Bandwidth NVNT a 5600MHz Ant1



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [01:43:11 AM Mar24, 2025

Center Freq 5.700000000 GHz Center Freq: 6§.700000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.712451 GHZ

Ref Offset 2.87 dB
Ref 2287d8Bm -23.234dBm

Frequency

Center Freq
5.700000000 GHz

Center 5.7 GHz Span 30 MHz CF Ste
#Res BW 220 kHz VBW 2.2 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 20.2 dBm
16.795 MHz

Transmit Freq Error -2.568 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.91 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5700MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:45:26 AM Mar24, 2025

Center Freq 5.500000000 GHz Center Freq: 6§.500000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.513794 GHz

Frequency

Ref Offset 2.67 dB
Ref 22.67 dBm

Center Freq
5.500000000 GHz

Center 5.5 GHz Span 30 MHz CF Ste
#Res BW 220 kHz VBW 2.2 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 19.3 dBm
18.030 MHz

Transmit Freq Error 10.667 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.57 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5500MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [01:47:37 AM Mar24, 2025

Center Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.612961 GHz
Ref Offset 3.22 dB '23.151 dBm

Frequency

Ref 23.22 dBm

Center Freq
5.600000000 GHz

Center 5.6 GHz Span 30 MHz CF Ste
#Res BW 220 kHz VBW 2.2 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 20.0 dBm
18.013 MHz

Transmit Freq Error 13.786 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.90 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5600MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:49:08 AM Mar24, 2025

Center Freq 5.700000000 GHz Center Freq: 6§.700000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.712758 GHZ

Frequency

Ref Offset 2.87 dB
Ref 22.87 dBm

Center Freq
5.700000000 GHz

Center 5.7 GHz Span 30 MHz CF Ste
#Res BW 220 kHz VBW 2.2 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 20.3 dBm
18.036 MHz

Transmit Freq Error -15.556 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.55 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5700MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

Center Freq: 6§.510000000 GHz
Trig: Free Run
#Atten: 30 dB

[02:10:55 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Center 5.51 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr3 6.533333 GHZ
-25.584 dBm

Span 60 MHz
VBW 4 MHz Sweep 1.333 ms|

Total Power 19.4 dBm

36.580 MHz

Transmit Freq Error
x dB Bandwidth

48.326 kHz
46.57 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq

5.510000000 GHz

CF Step
6.000000 MHz

-26dB Bandwidth NVNT n40 5510MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.590000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [02:13:20 AM Mar24, 2025

Center Freq: 5§.590000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.2 dB
Ref 23.20 dBm

Center 5.59 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.600 MHz

542 Hz
49.79 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.614894 GHZ
-22.753 dBm

Span 60 MHz

VBW 4 MHz Sweep 1.333 ms|

Total Power 19.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.590000000 GHz

CF Step
6.000000 MHz
Man

-26dB Bandwidth NVNT n40 5590MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [02:15:16 AM Mar24, 2025

Center Freq 5.670000000 GHz Center Freq: 5§.670000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.692805 GHz
Ref Offset 2.94 dB '23.054 dBm

Frequency

Ref 22.94 dBm

Center Freq
5.670000000 GHz

Center 5.67 GHz Span 60 MHz CF Ste
#Res BW 430 kHz VBW 4 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 20.5 dBm
36.561 MHz

Transmit Freq Error -5.471 kHz % of OBW Power 99.00 %

x dB Bandwidth 45.62 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n40 5670MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:50:58 AM Mar24, 2025

Center Freq 5.500000000 GHz Center Freq: 6§.500000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.5127 GHz

Ref Offset 2.67 dB
Ref 2267dBm _ -24.257 dBm

Frequency

Center Freq
5.500000000 GHz

Center 5.5 GHz Span 30 MHz CF Ste
#Res BW 220 kHz VBW 2.2 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 19.4 dBm
18.021 MHz

Transmit Freq Error -3.679 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.41 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5500MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

Center Freq: §.600000000 GHz
Trig: Free Run
#Atten: 30 dB

[01:55:03 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.6 GHz
#Res BW 220 kHz

Occupied Bandwidth

Mkr3 5.61277 GHz
-21.767 dBm

Span 30 MHz
VBW 2.2 MHz Sweep 1.333 ms|

Total Power 20.0 dBm

18.015 MHz

Transmit Freq Error
x dB Bandwidth

5.765 kHz
25.53 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq

5.600000000 GHz

CF Step
3.000000 MHz

-26dB Bandwidth NVNT ac20 5600MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.700000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [01:56:40 AM Mar 24, 2025

Center Freq: 6§.700000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 220 kHz

Occupied Bandwidth
18.054 MHz
-10.376 kHz
25.84 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.71291 GHz

Span 30 MHz

VBW 2.2 MHz Sweep 1.333 ms|

Total Power 20.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.700000000 GHz

CF Step
3.000000 MHz
Man

-26dB Bandwidth NVNT ac20 5700MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [02:17:35 AM Mar24, 2025

Center Freq 5.510000000 GHz Center Freq: 6§.510000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.533735 GHz
Ref Offset2.7 dB "9 776 dBm

Frequency

Ref 22.70 dBm

Center Freq
5.510000000 GHz

Center 5.51 GHz Span 60 MHz CF Ste
#Res BW 430 kHz VBW 4 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 19.5 dBm
36.597 MHz

Transmit Freq Error 29.759 kHz % of OBW Power 99.00 %

x dB Bandwidth 47.41 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac40 5510MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [02:19:26 AM Mar24, 2025

Center Freq 5.590000000 GHz Center Freq: 5§.590000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.614374 GHz

Frequency

Ref Offset 3.2 dB
Ref 23.20 dBm

Center Freq
5.590000000 GHz

Center 5.59 GHz Span 60 MHz CF Ste
#Res BW 430 kHz VBW 4 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 19.9 dBm
36.578 MHz

Transmit Freq Error -21.360 kHz % of OBW Power 99.00 %

x dB Bandwidth 48.79 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac40 5590MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [02:21:15 AM Mar24, 2025

Center Freq 5.670000000 GHz Center Freq: 5§.670000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.693322 GHz
Ref Offset 2.94 dB '24.456 dBm

Frequency

Ref 22.94 dBm

Center Freq
5.670000000 GHz

Center 5.67 GHz Span 60 MHz CF Ste
#Res BW 430 kHz VBW 4 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 20.5 dBm
36.566 MHz

Transmit Freq Error -2.77T7 kHz % of OBW Power 99.00 %

x dB Bandwidth 46.65 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac40 5670MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [02:02:33 AM Mar24, 2025

Center Freq 5.500000000 GHz Center Freq: 6§.500000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.512437 GHZ

Frequency

Ref Offset 2.67 dB
Ref 22.67 dBm

Center Freq
5.500000000 GHz

Center 5.5 GHz Span 30 MHz CF Ste
#Res BW 220 kHz VBW 2.2 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 20.2 dBm
19.150 MHz

Transmit Freq Error 7.201 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.86 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ax20 5500MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [02:04:15 AM Mar24, 2025

Center Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.613418 GHz
Ref Offset 3.22 dB "9 121 dBm

Frequency

Ref 23.22 dBm

Center Freq
5.600000000 GHz

Center 5.6 GHz Span 30 MHz CF Ste
#Res BW 220 kHz VBW 2.2 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 21.0 dBm
19.150 MHz

Transmit Freq Error 13.376 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.81 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ax20 5600MHz Ant1l

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [02:05:53 AM Mar24, 2025

Center Freq 5.700000000 GHz Center Freq: 6§.700000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.712307 GHZ

Frequency

Ref Offset 2.87 dB
Ref 22.87 dBm

Center Freq
5.700000000 GHz

Center 5.7 GHz Span 30 MHz CF Ste
#Res BW 220 kHz VBW 2.2 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 21.2 dBm
19.155 MHz

Transmit Freq Error 13.780 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.59 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ax20 5700MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [02:23:00 AM Mar24, 2025

Center Freq 5.510000000 GHz Center Freq: 6§.510000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.532957 GHz
Ref Offset2.7 dB '21.394 dBm

Frequency

Ref 22.70 dBm

Center Freq
5.510000000 GHz

Center 5.51 GHz Span 60 MHz CF Ste
#Res BW 430 kHz VBW 4 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 20.4 dBm
37.996 MHz

Transmit Freq Error -8.962 kHz % of OBW Power 99.00 %

x dB Bandwidth 45.93 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ax40 5510MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [02:25:06 AM Mar24, 2025

Center Freq 5.590000000 GHz Center Freq: 5§.590000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.613204 GHZ

Frequency

Ref Offset 3.2 dB
Ref 23.20 dBm

Center Freq
5.590000000 GHz

Center 5.59 GHz Span 60 MHz CF Ste
#Res BW 430 kHz VBW 4 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 20.9 dBm
38.000 MHz

Transmit Freq Error -9.694 kHz % of OBW Power 99.00 %

x dB Bandwidth 46.43 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ax40 5590MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [02:26:50 AM Mar24, 2025

Center Freq 5.670000000 GHz Center Freq: 5670000000 GHz Radio Std: None Frequency
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.693119 GHZ

Ref Offset 2.94 dB

Ref 229480  -23.974dBm

Center Freq
5.670000000 GHz

Center 5.67 GHz Span 60 MHz CF Ste
#Res BW 430 kHz VBW 4 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 21.6 dBm
37.902 MHz

Transmit Freq Error -31.050 kHz % of OBW Power 99.00 %
x dB Bandwidth 46.30 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT ax40 5670MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5500 Antl 16.749
NVNT a 5600 Antl 16.708
NVNT a 5700 Antl 16.724
NVNT n20 5500 Antl 17.96
NVNT n20 5600 Antl 17.948
NVNT n20 5700 Antl 17.934
NVNT n40 5510 Antl 36.628
NVNT n40 5590 Antl 36.598
NVNT n40 5670 Antl 36.552
NVNT ac20 5500 Antl 17.954
NVNT ac20 5600 Antl 17.968
NVNT ac20 5700 Antl 17.957
NVNT ac40 5510 Antl 36.578
NVNT ac40 5590 Antl 36.581
NVNT ac40 5670 Antl 36.543
NVNT ax20 5500 Antl 19.078
NVNT ax20 5600 Antl 19.13
NVNT ax20 5700 Antl 19.118
NVNT ax40 5510 Antl 38.032
NVNT ax40 5590 Antl 37.979
NVNT ax40 5670 Antl 37.969




Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.500000000 GHz

#IFGain:Low

. Trig: Free Run

[01:38:48 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.5 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.494999 GHz

5.500000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 19.1 dBm

16.749 MHz

Transmit Freq Error
x dB Bandwidth

-731 Hz
24.10 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5500MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.600000000 GHz

#IFGain:Low

. Trig: Free Run

[01:41:10 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.6 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.708 MHz
8.207 kHz
24.55 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.605016 GHZ

5.600000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 19.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5600MHz Ant1



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.700000000 GHz

#IFGain:Low

. Trig: Free Run

[01:42:59 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.706255 GHZ

Span 30 MHz
#/BW 620 kHz Sweep 1.333 ms|

Total Power 20.2 dBm

16.724 MHz

Transmit Freq Error
x dB Bandwidth

4.570 kHz
24.01 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.700000000 GHz

CF Step
3.000000 MHz

OBW NVNT a 5700MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

. Trig: Free Run

SENSE:PULSE | [01:45:16 AM Mar24, 2025

Center Freq: 6§.500000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.5 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.960 MHz
-9.978 kHz
24.75 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.495002 GHZ
3.6318 dBm

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 19.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.500000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT n20 5500MHz Ant1



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

. Trig: Free Run

[01:47:28 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.6 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.604974 GHZ

5.600000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 19.9 dBm

17.948 MHz

Transmit Freq Error
x dB Bandwidth

2.804 kHz
24.90 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5600MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.700000000 GHz

#IFGain:Low

. Trig: Free Run

[01:48:57 AM Mar 24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.934 MHz
-14.279 kHz
24.54 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.705031 GHZ

5.700000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 20.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5700MHz Ant1



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

. Trig: Free Run

#IFGain:Low

[02:10:46 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.510000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset2.7 dB
Ref 22.70 dBm

Center 5.51 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.50529 GHz

5.510000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 19.4 dBm

36.628 MHz

Transmit Freq Error
x dB Bandwidth

38.591 kHz
45.18 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5510MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.590000000 GHz

#IFGain:Low

. Trig: Free Run

[02:13:10 AM Mar24, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.2 dB
Ref 23.20 dBm

Center 5.59 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.598 MHz
21.905 kHz
47.02 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.585392 GHZ

5.590000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 19.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5590MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [02:15:06 AM Mar24, 2025

Center Freq 5.670000000 GHz Center Freq: 5§.670000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.665422 GHZ

Ref Offset 2.94 dB
Ref 22.94 dBm

5.670000000 GHz

Center 5.67 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 20.5 dBm
36.552 MHz

Transmit Freq Error 9.363 kHz % of OBW Power 99.00 %

x dB Bandwidth 46.21 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5670MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:50:48 AM Mar24, 2025

Center Freq 5.500000000 GHz Center Freq: 6§.500000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.501437 GHZ

Frequency

Ref Offset 2.67 dB
Ref 22.67 dBm

5.500000000 GHz

Center 5.5 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 19.4 dBm
17.954 MHz

Transmit Freq Error 6.642 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.99 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5500MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [01:54:51 AM Mar24, 2025

Center Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.605007 GHZ

Ref Offset 3.22 dB
Ref 23.22 dBm

5.600000000 GHz

Center 5.6 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 20.0 dBm
17.968 MHz

Transmit Freq Error -1.996 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.05 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5600MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:56:30 AM Mar24, 2025

Center Freq 5.700000000 GHz Center Freq: 6§.700000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.704992 GHz

Frequency

Ref Offset 2.87 dB
Ref 22.87 dBm

5.700000000 GHz

Center 5.7 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 20.3 dBm
17.957 MHz

Transmit Freq Error -5.235 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.96 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5700MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [02:17:26 AM Mar24, 2025

Center Freq 5.510000000 GHz Center Freq: 6§.510000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.515268 GHZ

Ref Offset2.7 dB
Ref 22.70 dBm

5.510000000 GHz

Center 5.51 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 19.5 dBm
36.578 MHz

Transmit Freq Error 13.360 kHz % of OBW Power 99.00 %

x dB Bandwidth 48.36 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5510MHz Antl

s Keysight Spectrum Analyzer - Occupied BW = |
SENSE:PULSE| | [02:19:16 AM Mar24, 2025
Center Freq: 5§.590000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 65.583346 GHz

Frequency

Ref Offset 3.2 dB
Ref 23.20 dBm

5.590000000 GHz

Center 5.59 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 19.9 dBm
36.581 MHz

Transmit Freq Error 12.277 kHz % of OBW Power 99.00 %

x dB Bandwidth 48.51 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5590MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [02:21:06 AM Mar24, 2025

Center Freq 5.670000000 GHz Center Freq: 5§.670000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.66694 GHz

Ref Offset 2.94 dB
Ref 22.94 dBm

5.670000000 GHz

Center 5.67 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 20.6 dBm
36.543 MHz

Transmit Freq Error 13.982 kHz % of OBW Power 99.00 %

x dB Bandwidth 48.70 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5670MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [02:02:22 AM Mar24, 2025

Center Freq 5.500000000 GHz Center Freq: 6§.500000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.505001 GHZ

Frequency

Ref Offset 2.67 dB
Ref 22.67 dBm

5.500000000 GHz

Center 5.5 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 20.1 dBm
19.078 MHz

Transmit Freq Error 21.796 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.26 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5500MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [02:04:05 AM Mar24, 2025

Center Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.604623 GHz

Ref Offset 3.22 dB
Ref 23.22 dBm

5.600000000 GHz

Center 5.6 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 20.8 dBm
19.130 MHz

Transmit Freq Error -3.029 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.98 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5600MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [02:05:43 AM Mar24, 2025

Center Freq 5.700000000 GHz Center Freq: 6§.700000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.695788 GHz

Frequency

Ref Offset 2.87 dB
Ref 22.87 dBm

5.700000000 GHz

Center 5.7 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 21.2 dBm
19.118 MHz

Transmit Freq Error 18.401 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.10 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5700MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [02:22:50 AM Mar24, 2025

Center Freq 5.510000000 GHz Center Freq: 6§.510000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.525294 GHZ

Ref Offset2.7 dB
Ref 22.70 dBm

5.510000000 GHz

Center 5.51 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 20.4 dBm
38.032 MHz

Transmit Freq Error 32.251 kHz % of OBW Power 99.00 %

x dB Bandwidth 46.31 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax40 5510MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [02:24:55 AM Mar24, 2025

Center Freq 5.590000000 GHz Center Freq: 5§.590000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.595256 GHz

Frequency

Ref Offset 3.2 dB
Ref 23.20 dBm

5.590000000 GHz

Center 5.59 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 20.8 dBm
37.979 MHz

Transmit Freq Error -20.288 kHz % of OBW Power 99.00 %

x dB Bandwidth 48.69 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax40 5590MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [02:26:40 AM Mar24, 2025

Center Freq 5.670000000 GHz Center Freq: 5670000000 GHz Radio Std: None Frequency
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.67534 GHz

Ref Offset 2.94 dB
Ref 22.94 dBm

5.670000000 GHz

Center 5.67 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 21.5 dBm
37.969 MHz

Transmit Freq Error 3.320 kHz % of OBW Power 99.00 %
x dB Bandwidth 46.28 MHz x dB -26.00 dB

MSG STATUS.

OBW NVNT ax40 5670MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5500 Antl 3.02 0.1 3.12 11 Pass
NVNT a 5600 Antl 3.83 0.1 3.93 11 Pass
NVNT a 5700 Antl 4 0.1 4.1 11 Pass
NVNT n20 5500 Antl 2.89 0.11 3 11 Pass
NVNT n20 5600 Antl 3.72 0.11 3.83 11 Pass
NVNT n20 5700 Antl 4.01 0.11 4.12 11 Pass
NVNT n40 5510 Antl -0.16 0.21 0.05 11 Pass
NVNT n40 5590 Antl 0.1 0.22 0.32 11 Pass
NVNT n40 5670 Antl 0.74 0.22 0.96 11 Pass
NVNT ac20 5500 Antl 291 0.11 3.02 11 Pass
NVNT ac20 5600 Antl 3.62 0.11 3.73 11 Pass
NVNT ac20 5700 Antl 3.86 0.11 3.97 11 Pass
NVNT ac40 5510 Antl -0.27 0.22 -0.05 11 Pass
NVNT ac40 5590 Antl 0.11 0.22 0.33 11 Pass
NVNT ac40 5670 Antl 0.63 0.22 0.85 11 Pass
NVNT ax20 5500 Antl 2.86 0.14 3 11 Pass
NVNT ax20 5600 Antl 3.44 0.14 3.58 11 Pass
NVNT ax20 5700 Antl 3.8 0.14 3.94 11 Pass
NVNT ax40 5510 Antl -0.68 0.27 -0.41 11 Pass
NVNT ax40 5590 Antl 0.05 0.27 0.32 11 Pass
NVNT ax40 5670 Antl 0.61 0.26 0.87 11 Pass
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' Keysight Spectrum Analyzer - Swept SA
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Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5500 Antl -38.78 -27 Pass
NVNT a 5700 Antl -28.77 -27 Pass
NVNT n20 5500 Antl -36.61 -27 Pass
NVNT n20 5700 Antl -32.89 -27 Pass
NVNT n40 5510 Antl -29.92 -27 Pass
NVNT n40 5670 Antl -37.58 -27 Pass
NVNT ac20 5500 Antl -36.02 -27 Pass
NVNT ac20 5700 Antl -28.08 -27 Pass
NVNT ac40 5510 Antl -28.11 -27 Pass
NVNT ac40 5670 Antl -38.09 -27 Pass
NVNT ax20 5500 Antl -33.65 -27 Pass
NVNT ax20 5700 Antl -27.76 -27 Pass
NVNT ax40 5510 Antl -27.94 -27 Pass
NVNT ax40 5670 Antl -37.26 -27 Pass
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Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5500 Antl -34.16 -27 Pass
NVNT a 5600 Antl -32.73 -27 Pass
NVNT a 5700 Antl -33.72 -27 Pass
NVNT n20 5500 Antl -33.95 -27 Pass
NVNT n20 5600 Antl -33.67 -27 Pass
NVNT n20 5700 Antl -34.47 -27 Pass
NVNT n40 5510 Antl -34.53 -27 Pass
NVNT n40 5590 Antl -33.3 -27 Pass
NVNT n40 5670 Antl -33.6 -27 Pass
NVNT ac20 5500 Antl -33.74 -27 Pass
NVNT ac20 5600 Antl -33.88 -27 Pass
NVNT ac20 5700 Antl -33.98 -27 Pass
NVNT ac40 5510 Antl -34.16 -27 Pass
NVNT ac40 5590 Antl -33.9 -27 Pass
NVNT ac40 5670 Antl -34.03 -27 Pass
NVNT ax20 5500 Antl -34.55 -27 Pass
NVNT ax20 5600 Antl -33.99 -27 Pass
NVNT ax20 5700 Antl -33.68 -27 Pass
NVNT ax40 5510 Antl -34.29 -27 Pass
NVNT ax40 5590 Antl -33.74 -27 Pass
NVNT ax40 5670 Antl -34.29 -27 Pass
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. Keysight Spectrum Analyzer - Swept SA
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FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA
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' Keysight Spectrum Analyzer - Swept SA
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